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Sample Name : Aluminum forging ring
Product Specification : ®810*®700*45
Material and Mark : 5083-H112

Above information and sample(s) was/were submitted and confirmed by the client. SGS, however,
assumes no responsibility to verify the accuracy, adequacy and completeness of the sample
information provided by client.
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Test Required :  Macrostructure examination

SGS Ref. No. : 15292982

Date of Receipt : Oct 09, 2020

Testing Start Date : Oct 09, 2020

Testing End Date : Qct 14, 2020

Test result(s) . For further details, please refer to the following page(s)

(Unless otherwise stated the results shown in this test report refer only to
the sample(s) tested)

Signed for
SGS-CSTC Standards Technical
Service (Shanghai)Co., Ltd.

Kant Xu
Authorized signatory
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Macrostructure examination:
Test method: GB/T 3246.2-2012
Result:

Extrusion Non-metallic ) Extrusion

Sample Crack Segregation
funnel inclusion lamination
- No No No No No

Note: 1. “No” means that no defects were observed; “Yes” means that defects were observed.

2. Imperfections or defects which were not listed in the table were not observed on the sample.

Fig.1 Macrostructure of sample
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Sample Photo
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